
 
 
 
 
 
Environmental Engineering and Management Journal                                                 February 2020, Vol.19, No. 2, 255-267 

http://www.eemj.icpm.tuiasi.ro/; http://www.eemj.eu 
 

 

 

 
 
 
 
 

“Gheorghe Asachi” Technical University of Iasi, Romania 
 

 

 

 

PROCESS WATER TREATMENT IN A THERMAL POWER PLANT: 
CHARACTERISTICS AND SEDIMENT/SLUDGE DISPOSAL 

 
Dorina Stănciulescu1, Carmen Zaharia2∗ 

 
1Veolia Energie Iasi Co., 23 Chișinău Street, Iași, Romania 

2Gheorghe Asachi Technical University of Iasi, “Cristofor Simionescu” Faculty of Chemical Engineering and Environmental 
Protection, Department of Environmental Engineering and Management, 73 Prof. Dr. docent D. Mangeron Street,  
[...]
• The disposal and valorization possibilities of 
the primary sludge and other sludges separated from 
the industrial water treatment steps, individually and 
in mixture with different solid waste produced in the 
technological process of solid fossil fuel combustion 
in the studied thermal power plant (e.g., slag, bottom 
and fly ashes, neutralization waste), as raw materials 
or auxiliary/conditioning materials with new added-
value, possible to be used in the preparation/synthesis 
of new adsorbents, coagulants, geotextiles, synthetic 
fibers or stabilized composite products) (Harja et al., 
2009; Niculita et al., 2017; Singh et al., 2016; 
Serbanoiu et al., 2017; Sua-Iam and Makul, 2017; 
Yuyou et al., 2016; Wang et al., 2017).  

 
2. Experimental 

 
2. 1. Short presentation and location of the studied 
Romanian thermal power plant  

 
The investigated Romanian thermal power 

plant is owned by Veolia Energie Iasi Company and is 
located on the platform of a former heat and power co-
generation plant (CET Electrica Iasi Co.), and 
composed actually of two thermal energy stations: (1) 
a thermal power station (named CET 2), working 
based on a ‘clean’ solid fossil fuel i.e. processed 
superior coal - huile (washed and treated with specific 
chemicals for impurities removal) which is oxidized 
rapidly (exothermic steps, its chemical potential 
energy is transformed into thermal energy – 140 Gcal 
produced by combustion of 140,000 tons of huile for 
six months) by the oxidant (O2/air) and uses 
significantly high quantity of industrial process water 
which must be permanently treated and added in the 
closed water-steam or water-water circuits (two 
boiling systems CPG-42 steam boilers of 420 t/h), 
normally operating only in the cold season (November 
– April), and (2) a process water boiling station 
(named CET 1), working with an ecological gaseous 
fossil fuel, i.e. methane gas, used only for hot water 
production (one boiler of 80 Gcal/h) in the hot season 

 256 

http://purebalticsea.eu/
http://veoliawatertechnologies.co.za/


 
Process water treatment in a thermal power plant: characteristics and sediment/sludge disposal 

 
(May – September), meaning around 20 Gcal of 
thermal energy produced by using 9 million Nm3 of 
methane gas during 6 months, which requires also 
significant quantity of industrial water which must be 
continuously treated and added in the closed thermal 
circuits. 

The fresh industrial water for CET 1 and CET 
2 thermal power stations is supplied by ApaVital Iasi 
Company, as industrial and/or potable water, and a 
huge amount of recyclable industrial water (after a 
corresponding mechanical – physical-chemical 
treatment) is used, too (recycles up to 80-90% of water 
used in the company, the rest being lost in the 
technological process of thermal energy production). 

This Romanian thermal power plant is located 
in the industrial area of one of the most important 
historical, economic and cultural centers of Moldavia 
region, one of the oldest cities in Romania, Iasi 
municipality (371,889 inhabitants). A few residential 
zones are nearly the company site and separated by 
permanent surface water (i.e. Bahlui River, having a 
mean flowrate of 0.189 m/s, a mean shape of 5.3 %, 
and an annual flow of 2.16 m3/s in Iasi county area) 
(Zaharia and Surpateanu, 2006), that is why the 
prevention, reduction and control of environmental 
pollution produced by all activities onto emplacement 
of this studied Romanian power plant is one of 
significant company concerns/issues and also imposed 
legal obligation.  

The most important facilities of this studied 
thermal power plant are divided as follows: an 
industrial water supply system, a solid and gaseous 
combustion fuel station, a steam and hot water 
generation system (with certain important principal 
and secondary thermal circuits), and an electric energy 
transformation and transmission system to/from the 
National Energy System (NES) (Stanciulescu, 2004; 
Zaharia and Surpateanu, 2006). The thermal power 
plant is an important consumer of water (i.e. industrial 
process water as demineralized, or soft water, or 
cooling water, but also drinking water for its 
employee’s needs) (Zaharia, 2006), that must be 
permanently treated for adequate use as process water 
in the thermal energy production, distribution and 
consumption by local population and all institutes and 
companies connected to the municipality heating 
system.  

 
2.2. Industrial water treatment stations: materials, 
chemical reagents, analysis methods used and 
schematic treatment flux description 

 
The principal materials and chemicals used in 

the industrial water treatment stations are grouped as 
follows (Stanciulescu, 2004; Zaharia, 2006): 

(i) Lime and ferrous sulfate-based coagulants, 
used in the industrial water treatment step, as: 

- Lime, in hydrated powder form, 
corresponding to SR EN 459-1:2003 standard (EN 
459-I CL 90-s) with the following characteristics: min. 
80–90% total sum of CaO and MgO; 3-5% MnO; 4-
7% CO2; 2% SO3; apparent density of 0.3–0.6 kg/dm3; 

max.7% R009; max. 2% R020; 2% free water; the 
stability test is adequate. It is stocked in three 
cylindrical metallic tins fixed with 4 arms on the 
industrial cement concrete platform (each one 
possesing a superior lid with three covered adapters 
and a conic bottom with a discharging hole on which 
is mounted the dosing installation of powder lime). It 
is used as lime solution for the industrial water 
treatment station, prepared by dosing of a specific lime 
amount and dissolved it with water till a homogeneous 
lime solution preparation in each consumption tank 
(cylindrical tank of 2 m3, diameter of 2.2 m, and useful 
height of 2.2 m) using a dosing pump (Rotosole, 
flowrate of 10 m3/h, 10 m CA, 2.2 kW, 3,000 rot/min, 
for 0-300 kg of powder lime/h) and ejecting pump 
(flowrate of 20 m3/h, 4.5-5 kgf/cm2, 55 m CA, 17 kW, 
2,950 rot/min) for gravity settling tank supply. 

- Ferrous sulfate, in hydrated solid form of 
FeSO4

.7H2O, as residual product from iron (and steel) 
works (Galati), resulting by dissolution of steel rests 
from different mechanical processing, with the 
following characteristics: microcrystals of greenish 
color, purity of 97.5% for Ist class and 95% for IInd 

class, and solubility of 99.8 %. It is stocked in specific 
deposit with two discharging holes and a supplying 
source for coagulated water in which is dissolved 
ferrous sulfate in two preparation-dissolution tanks 
and after introduced in the underground consumption 
tanks. These consumption tanks dispose of mechanical 
agitation system, being supplied from four dosing 
pumps (two of PVC type, with flowrate of 0-0.6 m3/h, 
25 m CA, 2.2 kW, 1,425 rot/min, and two of Dorel 320 
type, ICPEET Cluj, with flowrate of 0-0.6 m3/h, 50 m 
CA, 2.2 kW, 1,425 rot/min) and discharged in the 
primary settling tank. Ferrous sulfate is the 
coagulation agent and reacts in the primary settler 
with the lime solution forming the ferrous and ferric 
hydroxide as precipitates in high volume which 
agglomerate and retain in settling, the fine solids in 
colloidal range as well as specific adsorbed organics 
and not used / remanent microbiological inhibitors. 
The ferrous sulfate consumption tank is a cylindrical 
metallic tank with internal protection by surface 
rubbering (4 m3, diameter of 2 m, liquid height of 1.4 
m and total height of 2.2 m) equipped with three steel 
holes at inferior bottom for emptying, outlet of ferrous 
sulfate solution (Dn 80) and inlet of compressed air 
(Dn 50) and a lateral hole (Dn 50) for recycling of 
ferrous sulfate solution. 

(ii) Compressed air – the compressed air 
system (EC10, 6 kgf/cm2, temperature range of -25 ÷ 
40°C, 2 compressing steps, 4 cyclinders, 10 L-oil bath, 
regulatory rotation of 900 rot/min, minimal operating 
rotation of 400 rot/min, (10 atm)-flowrate of 5 m3/min, 
52 kW) is composed of a recipient of 1 m3 (or 16 m3) 
capacity, a drops separator and a dryer with silicagel, 
which continues in a distribution unit with 4 holes with 
valves and a gas gauge. It is required in the mechanical 
filtration, pneumatic discharging of powder lime from 
transport machines in tins and also lime solution 
preparation and supplying of primary settling tank for 
normal operation and fluidization, when is necessary.  

 257 



 
Stănciulescu and Zaharia /Environmental Engineering and Management Journal 19 (2020), 2, 255-267 

 
(iii) Sulfuric acid, hydrochloric acid and 

sodium hydroxide – for the neutralization processes 
(concentrated and diluted working solutions) and salt 
solution (7-10 % NaCl, flowrate of 25 m3/h, 9000 L-
total consumption of 25% NaCl solution for an active 
cycle) for regeneration of ion exchange materials; 

(iv)Ammonia, hydrazine and sodium phosphate 
solution– for water conditioning in water-steam 
circuit, used when is required; 

(v) Silting and erosion inhibitors, chlorine and 
sulphuric acid – for cooling water conditioning, and 

(vi) Polymer (mixed anionic and cationic 
polyelectrolyes), as commercial product (concentrated 
solution, 35-40 %) (only when is required, for no 
significant supplementary added cost) – for primary 
and ‘in mixture’ sludge concentration and its 
valorization after mechanical dehydration (by simple 
gravity thickening or gravity belt thickening).  

A number of other chemicals, e.g. acids, alkalis 
and organic compounds, are used for maintenance of 
existing installations and equipments, and others are 
required in the permanent analysis of the most 
significant physical-chemical quality indicators of 
industrial water (suspended solids, dissolved oxygen, 
chlorides, COD, or COT, total hardness, content of 
calcium, magnesium, sodium, carbonates, ammonia, 
phosphates, extractible substances, certain specific 
anions, etc.) using international approved analysis 
standard methods (Zaharia and Surpateanu, 2006; 
Zaharia,  2014,  2018).  From   the   whole  industrial  

process water treatment station, it is produced the 
predominant inorganic primary sludge which is 
pumped and separated in a simple gravity thickening 
basin (4 compartments-based basins for sludge 
concentration and separation (iron-based hydroxide 
precipitates or co-precipitates associated with other 
separated aggregates or colloids) and, in a few cases, 
in a gravity belt thickener which uses a polymer to 
make sludge particles larger to be well separated. 

The general scheme of the industrial water 
technological treatment plant is illustrated in Fig. 1, in 
the form received from the company responsible staff 
(in Romanian). 
 
3. Results and discussions 

 
3. 1. Industrial water treatment processes and specific 
systems: mechanisms and performance 

 
The industrial water treatment involves the 

removal from raw or loaded industrial water of 
constituents detrimental to specific use (addition or 
cooling water, hot water). Industrial water supplies 
must be nearly sterile and turbidity-free and should 
have a very low total dissolved solids concentration 
(as total dissolved salts, or fixed residues at 105°C) 
(Haller, 1977; Zaharia, 2006, 2014). Specific chemical 
species such as hardness ions (calcium and 
magnesium ions), or specific metal ions such as iron 
species, and organics must be removed in the majority 
of cases.  

 

 
 

Fig. 1. Schematic representation of the industrial water treatment plant (Veolia Energie Iasi Co.) 

x  x  x  x  x x  x  x  x  x x  x  x  x  x x  x  x  x  x x  x  x  x  x x  x  x  x  x 

EVACUARE 
SLAM

AER
COMPRIMAT

PREAPLIN LA
BAZIN HIDRO

LA CANALIZARE

CUVA 
SCURGERI

APA DECANTATA
DE LA BAZIN HIDRO

P
O

M
P

A
 A

P
A

 C
O

A
G

U
LA

T
A

P
E

N
T

R
U

 
S

T
A

T
IA

 D
E

 T
R

A
T

A
R

E

P
O

M
P

A
 A

P
A

 A
F

A
N

A
R

E
F

IL
T

R
U

 D
E

 L
IM

P
E

Z
IR

E

P
O

M
P

A
 A

P
A

 C
O

A
G

U
LA

T
A

P
E

N
T

R
U

 R
A

C
IR

I C
E

T

APA COAGULATA 
LA POMPE BAGGER

APA COAGULATA 
LA TURN RACIRE

H2SO4

APA INDUSTRIALA

FIR 1

FIR 2

ABUR 

AER 
COMPRIMAT

LA BAZIN
HIDRO

FeSO4 5%

Ca(OH)2 1%

APA RECUPERATA
SALA MASINI

FIR 1

FIR 2

FIR 1

FIR 2

Na

H

LA STATIA 
DE

TRATARE

APA
LIMPEZITA

MORI

P
O

M
P

A
 A

P
A

 IM
P

U
LS

E
JE

C
T

O
R

 V
A

R

     

APA LIMPEZITA LA GOSP. VAR

APA LIMPEZITA LA GOSP. FeSO4

APA LIMPEZITA LA GOSP. SARE

FM 1 FM 2 FM 3 FM 4 FM 5 FM 6

F
IL

T
R

E
 M

E
C

A
N

IC
E

B
A

Z
IN

 P
E

N
T

R
U

A
P

A
 C

O
A

G
U

LA
T

A

D
E

C
A

N
T

O
R

 R
A

D
IA

L 
C

U
R

E
C

IR
C

U
LA

R
E

A
 N

A
M

O
LU

LU
I

Nr. 1 Nr. 2 Nr. 3

Nr. 1 Nr. 2 Nr. 3 Nr. 4 Nr. 5 Nr. 6

8 7 6 5 4 3 2 1
1 2 3 1 2 3 4 5 6

1 2 3 4

A
M

E
S

T
E

C
A

T
O

R
I

A
P

A
-A

B
U

R

Nr. 1 Nr. 2

 258 



 
Process water treatment in a thermal power plant: characteristics and sediment/sludge disposal 

 
 

Requirements for industrial uses of water vary 
widely, from (i)cooling which has a relatively loose 
requirements (corrosion, scale formation, bacterial 
growth in pipes and cooling towers as primary 
concerns) to (ii) boiler feed water supply (working at 
high temperature and pressure) which has a major 
problem with scale formation, and a particular one 
with silica, that is why boiler feed water must be very 
low in turbidity (no more than 0.05-0.1 FTU), 
dissolved oxygen (< 2 mg O2/L; the imposed ISCIR 
norm (ISCIR – State Inspection for Boilers, Under 
Pressure Recipients and Lifting Installations 
(www.iscir.ro) is of 0.02 mg O2/L), total iron content 
(<0.1 mg/L) and total hardness (zero value is 
recommended). 

Consequently, industrial water quality is a 
significant concern in such cases, and requires 
mechanical-physical and chemical treatment by 
specific common processes and operations such as 
coagulation-sedimentation for turbidity removal, 
precipitation and ion exchange for dissolved solids 
and total hardness removals (i.e. hardness removal by 
precipitation and ion exchange, and also iron removal 
by oxidation and precipitation to insoluble trivalent 
form), or disinfection by chlorination (easy operation 
and low cost) in cooling towers, pipes and mechanical 
systems for prevention or control of slime growth. 
Thus, the industrial water treatment should be 
organized on well-defined treatment steps, such as 
pretreatment (with lime for the elimination of CO2 and 
SO2) followed by primary treatment and softening 
which are characterized as mechanism, specific 
installations and performance in further sections. 

 
3.1.1. Primary industrial water treatment processes 
and specific systems 

The primary industrial water treatment step 
consists in coagulation of fine suspended particles of 
colloidal range normally carried out prior to 
sedimentation and filtration steps, associated or not 
with the chemical degasifying process (CO2 and SO2 
elimination with lime by carbonation and 
desulfurization followed by mechanical filtration) and 
reduction of total hardness (reduction of Ca2+ and 
Mg2+ ions in treated industrial water by precipitation 
as carbonates in gas-water-solid equilibrium 
situations, or by lime-soda softening process closed to 
the atmosphere but open to the solid 
precipitation/scale formation). Usually coagulants 
(lime and ferrous sulfate) are added to industrial water 
and rapidly agitated for a few minutes to disperse, and 
after gently mixed for 15-30 min for flocs’ formation 
(precipitated agglomerates as flocs). When only 
slower mixing rates are used, higher coagulant 
dosages may be necessary due to the range of metal-
complex species produced. At high mixing rates, the 
increased surface area produced by particle 
disintegration increases coagulant dosage 
requirements. Data on suspended solids, residual 
turbidity, total hardness, permanent acidity and 
alkalinity should be measured as a function of 

coagulant dosage, pH, Reynolds number and 
temperature. 

When ferrous sulfate is used in water treatment 
devoid of oxygen, the pH must be higher than 9.5, 
effect achieved by the addition of lime solution (Eq. 
1). However, when oxygen is present, the ferrous 
sulfate is oxidized to ferric hydroxide (Eq. 2), which 
is more insoluble than ferrous hydroxide (Haller, 
1977; Yen, 2007). 

Ferrous sulfate is transformed in precipitate 
which will coagulate all suspensions. In this manner, 
ferrous sulfate is used as a coagulant when oxygen is 
sufficient (Eqs. 1-2). 

 
FeSO4 + Ca(OH)2 → Fe(OH)2↓ + CaSO4 ↓  (1) 
 
2Fe(OH)2 + ½O2 + H2O → 2Fe(OH)3 ↓ (2) 

 
It can be also performed the partial reduction of 

water hardness, silica and CO2 (even SO2) elimination 
as in Eqs. (3-9). 

 
Ca2+ + 2HCO3- + Ca(OH)2 → 2CaCO3 ↓ + 2H2O  (3) 
 
Mg2+ + 2HCO3- + 2Ca(OH)2 → Mg(OH)2 ↓ + 2CaCO3 ↓ + 

+ 2H2O  (4) 
 

CO2 + Ca(OH)2 → CaCO3 ↓ + H2O   (5) 
 
2SO2 + 1/2O2 + Ca(OH)2 → CaSO4 ↓ + H2O  (6) 

 
Mg2+ + 2Cl- + Ca(OH)2 → Mg(OH)2 ↓ + Ca2+ + 2Cl- 
     (7) 
 

Mg2+ + SO42- + Ca(OH)2 → Mg(OH)2 ↓ + Ca2+ + SO42  

(8) 
 

H2SiO3 + Ca(OH)2 → CaSiO3 ↓ + 2H2O (9) 
 
The permanent Mg-hardness is usually 

transformed in permanent Ca-hardness (Eq. 10) as  
 

Mg2+ + Ca(OH)2 → Mg(OH)2 ↓ + Ca2+  (10) 
 
For the complete Mg(OH)2 forming reaction 

(as stable precipitate) (Eqs. 7-8), a high concentration 
of hydroxyl ions (OH-) must be present. This requires 
frequently a pH of 10.8 which is practically achieved 
by adding an excess of 35 mg/L lime (as CaO). The 
excess of added lime can be removed by carbonation 
with CO2 (Eq. 5) or desulfurization (Eq. 6). In 
addition, some calcium ions are not precipitated or 
settled out in the primary treatment, and Mg(OH)2 is 
soluble to about 9 mg/L which corresponds to 15 mg/L 
hardness as CaCO3. With the additional CaCO3 in 
solution and allowing incomplete precipitation, the 
final hardness can be over 50 mg/L (as CaCO3). 

Because pH must be above 9.5, recarbonation 
must be used to generate a product in an acceptable pH 
range. The most important reason for this pH 
reduction (till no more than 8.6) is to prevent 
downstream precipitation of CaCO3 (at this pH value, 
CaCO3 solubility-SCaCO3 is higher than that of its 
solubility product-PCaCO3) (Zaharia, 2014). Many ions 

 259 



 
Stănciulescu and Zaharia /Environmental Engineering and Management Journal 19 (2020), 2, 255-267 

 
can be precipitated by modifying the water pH, but the 
interaction of constituents is also important.  

The required coagulant dose (i.e. critical 
coagulant concentration) is verified in practice by the 
calculation of ‘2p – m’ for lime dose, or ‘p/m’ and ‘m’ 
for ferrous sulfate dose, where ‘m’ is the acidity of 
coagulated water (as HCO3

- equivalent), and ‘p’ is the 
alkalinity of coagulated water (as CaCO3 equivalent). 

Because of high flow rates associated with 
industrial water supplies, there are economic 
constraints on the capital and operating costs which 
can be incurred. These constraints limit solids removal 
and separation methods to gravity sedimentation and 
thickening, in most cases. In some cases, filtration is 
necessary because of residual, unsettled precipitate in 
the industrial water. Operating cost is considerably 
higher because of the required amount of chemicals 
addition and the increased sludge-disposal problem. 

Finally, concentration and separation of 
primary sludge (a watery mixture of solids), or 
conditioning of final sludge produced from this 
industrial water treatment plant is sometimes required 
prior to the final disposal. Therefore, a gravity sludge 
thickening basin (multi-compartments), or, in certain 
cases, a gravity belt thickener (requiring polymer for 
sludge conditioning) is needed for primary sludge 
concentration and separation. The installations and 
types of equipment used in the primary industrial 
water treatment station are as follows: 

- the dosing installation of lime (from 3 bins 
with powder lime) and ferrous sulfate (solid form, 
from specific deposit) (Fig. 2), equipped with specific 